aut.'safe

MAKE: Toyota

MODEL: Hiace LWB

TYPE: Van

YEARS OF MANUFACTURE: 03/05 Onward.
PART NUMBER: SPTHL05

POSITION: Behind the front row of seats.

KIT:

2- 150mm Offset Brackets
2- 39 Z Brackets
4- M10x20mm Set Screws
2- M10x30mm Set Screws
4- M10 Whiz Nuts
2- Silver Concealed Mounting Plates
2- Cover Plates to Suit
2- Canoe Clips
Window Kit
12- M8x16mm Bolts
12- M8 Nylock Nuts
12- Rubber Washers
1- 3 Meter roll of adhesive backed rubber

O000 OO0O000000

Your kit was packed by:

STICK ADHESIVE TAPE AROUND EDGE OF THE WINDOW.

SECURE THE WINDOW TO THE SEALED PARTITION ON THE CARGO SIDE OF THE
SEALED PARTITION USING M8X16MM BOLT., RUBBER WASHERS BETWEEN THE
M8x16MM BOLT WINDOW AND M8 NYLOCK NUTS ON THE CARGO SIDE OF THE
PASSENGER SIDE OF THE PARTITION.

SECURE THE RUBBER SEAL AROUNT THE PERIMETER OF THE PARTITION.

PLACE THE PARTITION IN THE VEHICLE WITH THE MOUNTING TAGS FACING TO THE
REAR OF THE VEHICLE.

ALWAYS CHECK FOR FUEL LINES ETC BEFORE DRILLING AND ALWAYS USE A DRILL
STOP.

BASE: Secure one end of the 39 Z brackets to the base mounting tags on the Partition using an M10x20mm
set screw and an M 10 whiz nut. Locate the two M8 captives in the vehicle floor that correspond with the

25 Kalman Drive 376 Hoxton Park Road Tel: 1800 FLEET FIT (353 383)
Boronia VIC 3155 Australia Prestons NSW 2170 Australia


https://manuals.plus/m/07bbc08cfa3dcaa09ea288e372cd3b2b50f09189c6509da3feb151e01c7adc0b

mounting tags on the Cargo Barrier. Secure the other end of the 39 Z bracket into the M8 captives in the
vehicle floor using the existing fixing.

TOP: Secure one end of the 150mm offset bracket to the top tag on the Partition using an M10x20mm set
screw and an M 10 whiz nut. (Make sure the Partition is in a vertical position or the desired fitting position).
Project the 150mm offset bracket straight back towards the rear of the vehicle until it meets with the vehicle
cantrail. Mark with a permanent marker through the hole on the 150mm offset bracket onto the cantrail in the
vehicle. Please see below for the concealed mount measuring and drilling distances.

Steps:

1. Drill holes as shown below.

2. Slide the concealed mounting plate into position, place the plastic cover over the top and secure with the
canoe clip.

3. Align the holes in the plastic cover with the panel and the mounting plate.
4. Secure the 150mm offset bracket into the concealed mounting plate using an M10x30mm set screw.

Please note: The M 10 bolt that needs to be used is the M10x30mm set screw

CHECK OVER FIXINGS SYSTEMATICALLY TO MAKE SURE THEY ARE ALL TIGHT.

Chvilling Pbearsummmants: Mobe - Sways use drill stop

A, Ty A0 mim [Harrssder
v gl T

=N K

Enlanged view of conisaled Bairg plated assembdy

Concaaled Mouwrthng
FTi 11 " Plabe
oy Pane! I—— | — " S
I Corver
/ ] p
Attachmaent Sirap
b
| | maa Boie
25 Kalman Drive 376 Hoxton Park Road Tel: 1800 FLEET FIT (353 383)

Boronia VIC 3155 Australia Prestons NSW 2170 Australia



	MAKE: Toyota
	MODEL: Hiace LWB
	TYPE: Van
	YEARS OF MANUFACTURE: 03/05 Onward.
	PART NUMBER: SPTHL05
	POSITION: Behind the front row of seats.
	KIT:
	 2- 150mm Offset Brackets
	 2- 39 Z Brackets
	 4- M10x20mm Set Screws
	 2- M10x30mm Set Screws
	 4- M10 Whiz Nuts
	 2- Silver Concealed Mounting Plates
	 2- Cover Plates to Suit
	 2- Canoe Clips
	Window Kit
	 12- M8x16mm Bolts
	 12- M8 Nylock Nuts
	 12- Rubber Washers
	 1-  3 Meter roll of adhesive backed rubber
	Your kit was packed by: ________________________
	STICK ADHESIVE TAPE AROUND EDGE OF THE WINDOW.
	SECURE THE WINDOW TO THE SEALED PARTITION ON THE CARGO SIDE OF THE SEALED PARTITION USING M8X16MM BOLT, RUBBER WASHERS BETWEEN THE M8x16MM BOLT WINDOW AND M8 NYLOCK NUTS ON THE CARGO SIDE OF THE PASSENGER SIDE OF THE PARTITION.
	SECURE THE RUBBER SEAL AROUNT THE PERIMETER OF THE PARTITION.
	PLACE THE PARTITION IN THE VEHICLE WITH THE MOUNTING TAGS FACING TO THE REAR OF THE VEHICLE.
	ALWAYS CHECK FOR FUEL LINES ETC BEFORE DRILLING AND ALWAYS USE A DRILL STOP.

